

# Methadone treatment for people who use fentanyl: Recommendations

**Lisa Bromley MD CCFP(AM) FCFP**  
**Meldon Kahan MD CCFP FRCPC**  
**Leonora Regenstreif MSc MD CCFP(AM) MScCH(AMH) FCFP**  
**Anita Srivastava MD MSc CCFP**  
**Jennifer Wyman MD FCFP DABAM MPH**

## AUTHORS

**Lisa Bromley** MD CCFP(AM) FCFP

Addictions Physician, Sandy Hill Community Health Centre  
Lecturer, Faculty of Medicine, University of Ottawa

**Meldon Kahan** MD CCFP FRCPC

Medical Director, Substance Use Service, Women's College Hospital  
Medical Director, META:PHI

**Leonora Regenstreif** MSc MD CCFP(AM) FCFP MScCH (AMH) CISAM

Assistant Clinical Professor, Department of Family Medicine, McMaster University  
Addiction Physician, Shelter Health Network

**Anita Srivastava** MD MSc CCFP

Family and Addiction Physician, St. Joseph's Health Centre  
Associate Professor, Department of Family and Community Medicine, University of Toronto

**Jennifer Wyman** MD CCFP FCFP DABAM MPH

Associate Medical Director, Substance Use Service, Women's College Hospital  
Medical Educator, META:PHI  
Assistant Professor, Department of Family and Community Medicine, University of Toronto

Production of this document was made possible by funding from the Ontario Ministry of Health.

© 2021 META:PHI

All rights reserved. The contents of this publication may be reproduced unaltered, in whole or in part and by any means, solely for non-commercial purposes, provided that the original document is properly and fully acknowledged. Any reproduction or use of this publication or its contents for any commercial purpose is prohibited.

**Version date:** 30 June 2021

### **Suggested citation:**

Bromley L, Kahan M, Regenstreif L, Srivastava A, Wyman J. Methadone treatment for people who use fentanyl: Recommendations. Toronto, ON: META:PHI; 2021. [www.metaphi.ca](http://www.metaphi.ca).

# Methadone treatment for people who use fentanyl: Recommendations<sup>1</sup>

---

## Summary of recommendations

### 1. Indications for methadone treatment

- (a) Methadone and buprenorphine are both first-line OAT options. Methadone may be preferable to buprenorphine for patients who are at high risk of treatment drop-out and subsequent fentanyl overdose. Methadone should also be considered as a first option for patients who have done well on methadone in the past; patients who do not want or have not benefited from buprenorphine; and patients for whom buprenorphine induction has not been successful.

### 2. Methadone dosing and titration

- (a) The clinician should attempt to reach an optimal dose of methadone safely and quickly.
- (b) Starting methadone at 30mg (i.e., the higher end of initial dosing guidelines) is recommended.
- (c) The starting dose of methadone can be increased by 10–15mg every three to five days. Within this range, faster titration (i.e., 15mg rather than 10mg) is recommended for those who are not at high risk for methadone toxicity (e.g., not concurrently using high doses of benzodiazepines or alcohol), while slower titration is recommended for patients at higher risk of toxicity (e.g., older age, sedating medications or alcohol, patients new to methadone). Patients who have recently been on methadone dosing at higher doses (i.e., in the previous week) can be considered for more rapid dose increases based on their tolerance. Once a dose of 75–80mg is reached, the dose can then be increased by 10mg every five to seven days.
- (d) Slow-release oral morphine (SROM) may be co-prescribed with methadone and can be maintained or tapered depending on clinical response. SROM should be dispensed as “observed dosing along with methadone”.
- (e) Patients who miss methadone doses should be assisted to resume previous doses quickly and safely. After four consecutive missed doses, the dose of methadone should be reduced by 50% or to 30mg, whichever is higher. For patients who miss five or more consecutive doses methadone should be restarted at a maximum of 30mg and titrated according to patient need. SROM at a maximum starting dose of 200mg can be added on the day of a restart, as long as the patient has not become completely opioid-abstinent.
- (f) For patients who use fentanyl regularly, methadone doses of 100mg or higher are often needed.
- (g) Methadone dose increases should not be delayed due to the absence of an ECG.
- (h) Concurrent benzodiazepine use should be addressed and methadone dosing adjusted accordingly.

---

<sup>1</sup> The role of buprenorphine and slow-release oral morphine (SROM) as treatment options for people who use fentanyl will be presented in separate documents (although the role of SROM as an adjuvant to methadone treatment is discussed here).

### **3. Therapeutic considerations for treatment retention and harm reduction**

- (a) Use prescription management practices that promote treatment retention, including phone assessments, extending prescriptions, or leaving longer duration methadone prescriptions for 30mg at the pharmacy so patients can restart treatment.
- (b) Decisions about take-home doses (“carries”) may start as early as one month after initiation of OAT and should be based on an assessment of overall stability, risks, and benefits.
- (c) Be aware of the limitations of urine drug testing.
- (d) When determining the schedule for office visits and urine drug screens, consider both clinical need and the impact on patients’ daily life.
- (e) Provide treatment for concurrent psychiatric illnesses and substance use disorders.
- (f) Reduce the risk of overdose through patient education, take-home naloxone, and advice on harm reduction.

### **4. Inpatient management**

- (a) OAT should be routinely offered to hospital patients with OUD.

### **5. Pregnancy and methadone**

- (a) Pregnant patients with OUD should be started on OAT as soon as possible and titrated to avoid withdrawal symptoms due to the risks of spontaneous abortion and preterm labour. When possible, hospital admission for rapid up-titration of methadone with augmenting opioids is recommended. When caring for a pregnant patient using fentanyl, contact a colleague with experience for guidance and involve the obstetrical team early whenever possible.

## Preamble

Over the last five years, fentanyl and fentanyl analogues have infiltrated the illegal opioid supply across much of Canada, with devastating effects on people who use drugs. Addiction medicine providers seeking to support people who want opioid agonist therapy (OAT) have been challenged to find effective ways to use these medications to manage withdrawal, reduce cravings, and reduce overdose rates.

In 2020, a group of experienced addiction physicians in Ontario came together under the leadership of Mentoring, Education, and Clinical Tools for Addiction: Partners in Health Integration (META:PHI) to formulate a new guidance document for prescribing methadone to address the realities of opioid use in the current landscape. Using evidence from focused literature searches and expert opinion, we have made recommendations regarding issues such as methadone dosing and titration, some of which differ from previous guidelines.

This document incorporates feedback from three groups of reviewers: invited reviews from clinicians who work in various health disciplines and settings, anonymous reviews from members of the META:PHI Google Group, and feedback obtained from a focus group comprised of people with lived/living expertise and family members (see Acknowledgments section below). META:PHI recognizes the importance of meaningful collaboration with people with lived/living expertise at all stages of knowledge creation, and we acknowledge our late engagement with this group. We resolve to increase our collaborative engagement with these experts in future projects.

This document is not a comprehensive overview of methadone prescribing or an introduction to OAT; it is intended for the experienced prescriber who can apply clinical judgement with the evidence provided. Sections 4 and 5 are intended for hospital clinicians who are not experienced methadone prescribers.

## Introduction

Fentanyl and its analogues have played an increasing role in opioid overdose deaths across the country over the past decade. Such high-potency, non-prescription opioids are increasingly found in the illicit and counterfeit street opioid supply, although the extent of contamination varies from region to region. In a 2020 study of 303 individuals with opioid use disorder (OUD) using harm reduction sites in British Columbia (1), 38.7% knowingly used fentanyl, 21.7% denied using fentanyl but were positive for fentanyl on urine drug screens, and 39.6% had no recent fentanyl use. A drug content research pilot of clients using harm reduction services in Montréal found that of 33 individuals whose urine tested positive for fentanyl, only three (10%) reported fentanyl use (2). Between October 2019 and March 2020, 43% of heroin samples submitted to Toronto's drug checking service contained unexpected fentanyl (3).

Fentanyl is more potent than heroin and far more lethal than oral prescription opioids. Fentanyl was found to be involved in over 70% of accidental opioid-related deaths across Canada in 2018 and 2019 (4). The rate of opioid-related deaths from fentanyl in Ontario is near this national average; Public Health Ontario reports that fentanyl and analogues contributed to 71.2% of the 1209 accidental opioid-related deaths between July 2017 and June 2018 (5). Injection-related infections such as endocarditis are also rising in North America (6). These infections have a severe impact on morbidity and mortality; in a cohort study of 149 patients admitted to a Regina hospital for complications of injection drug use, 23% left hospital early against medical advice, 27% had multiple admissions, and the one-year mortality rate was an astonishing 15% (7). Patients with infective endocarditis due to injection drug use have higher rates of readmission compared to patients with infective endocarditis not related to injection (6). As the strength and frequency of contamination of street opioids increases, achieving control of withdrawal symptoms and cravings with opioid agonist therapy (OAT) has become more challenging, raising questions about how to utilize OAT to reduce the risk of fentanyl overdose for people who use drugs. Strategies that are desirable and acceptable to people who use fentanyl or other illicitly manufactured high-potency opioids are important tools for keeping patients engaged with the health care system. In a recent study of methadone patients in Vancouver, 30.8% of the sample were dissatisfied with their care; treatment dissatisfaction was associated with fentanyl use and treatment drop-out (8). Retention in treatment is an important factor for improving access to primary care, mental health and social services, and treatment of infectious diseases such as Hepatitis C and HIV (9-13).

In Ontario, all aspects of methadone prescribing have historically been tightly regulated by The College of Physicians and Surgeons of Ontario (CPSO). The 2011 CPSO methadone guidelines (14) were written for methadone prescribers, at the height of the OxyContin crisis; their intent was primarily to provide an acceptable oral opioid replacement treatment built into a contingency management approach to care, while preventing methadone diversion and iatrogenic methadone toxicity. At the time, methadone was prescribed primarily for individuals with a diagnosis of OUD who were using oral, smoked, insufflated, and injected prescription opioids and/or heroin. Prior to the rise of fentanyl in illicit markets, methadone doses of 60–100mg were usually considered adequate to reduce or eliminate cravings and opioid use for most patients, and the guidelines and dosages reflected these objectives. In the fentanyl era, newer concerns relate to the potency and prevalence of this substance, as well as the challenge of providing adequate and acceptable (oral) alternatives. There are many questions for which clinicians need guidance: How effective is OAT at reducing fentanyl use and preventing opioid overdose? Are there dosing strategies that can enhance its effectiveness? What strategies can the clinician use to retain patients who use fentanyl in treatment?

This document was initiated to address specific issues related to methadone prescribing, dose titration, and treatment retention in the context of the fentanyl crisis. The recommendations are based on the premise that clinical decisions should have the overarching objective of promoting patient engagement and retention in treatment, as duration of treatment has been shown to be a crucial predictor of outcomes (15-18). This is not an exhaustive review of all aspects of methadone prescribing. Although the CPSO discontinued its methadone policy, program standards, and guidelines in March 2021 (19), these continue to inform the

practices of Ontario prescribers who were expected to adhere to the guidelines as a standard of practice against which they would be explicitly assessed.

### **Holistic approaches to care**

While this document focuses specifically on methadone prescribing, the authors wish to emphasize that pharmacotherapy is just one aspect of care for people with OUD. OAT is a powerful tool for reducing unwanted drug use and providing protection against overdose; however, it does not address the multifactorial issues associated with OUD including mental health, trauma, chronic pain, housing, poverty, and other social determinants of health. True holistic care for people with OUD requires a multidisciplinary approach with the goal of overall wellness as defined by the patient themselves.

Participants in the focus group emphasized that the single biggest barrier to care is stigma. People who use drugs are subject to substantial discrimination in health care settings, and this discrimination is increased for people experiencing additional axes of oppression (i.e., members of the BIPOC or LGBTQ2SAI+ community, people experiencing homelessness, etc.). Clinicians must be aware of these additional issues that patients face and provide trauma-informed, culturally appropriate, patient-centred care.

### **Strength of recommendations**

These recommendations were developed through focused literature searches on methadone and fentanyl, as well as our collective clinical experience as methadone providers. While there is strong evidence for methadone's effectiveness as a first-line treatment for injection opioid use disorder and for dose titration, we also recommend other practices aimed at promoting retention in treatment that do not yet have a robust body of evidence due to a lack of published studies. We feel that they are appropriate considerations to address the clinical challenges posed by the risks of fentanyl in the current street opioid supply. Ultimately, prescribing decisions should be made in accordance with available evidence, standards and best clinical judgment.

### **Evidence on the effectiveness of methadone for people who use fentanyl**

There is good evidence to suggest that OAT protects against fatal opioid overdose. A systematic review and meta-analysis of patients on OAT found a dramatic reduction in all-cause and overdose mortality (20); mortality risks were greater in the first four weeks of treatment and the first four weeks after cessation of treatment. A population-based retrospective cohort study conducted in BC had similar results (21). Using linked administrative databases, the study examined mortality among all people with opioid use disorder who received at least one prescription of methadone or buprenorphine for opioid use disorder between January 1996 and September 2018 (the large majority of the cohort was on methadone). Overall, there were 7,030 deaths (12.7% of the total cohort of 55,340 people). The relative risk of death while off OAT was 2.1 between 1996 to September 2018, rising to 2.6 after the first fentanyl-related overdose death in BC in 2012, rising again to 3.4 after fentanyl was declared a public health emergency in 2016. The mortality rate while on OAT was stable from 2010 to 2018, suggesting that being on OAT gave substantial protection from fentanyl overdose. Other studies have had similar results. In a retrospective cohort study of 17,000 individuals residing in Massachusetts who had a non-fatal overdose between 2012 and 2014 (22), those who enrolled in methadone had an adjusted hazard rate (AHR) of 0.41 for opioid-related mortality compared to those not on OAT, and those on buprenorphine had an AHR of 0.62 for opioid-related mortality. In a comparative effectiveness study looking at over 40,000 individuals with OUD and comparing six mutually exclusive treatment pathways—no treatment, inpatient detoxification or residential services, intensive behavioral health, buprenorphine or methadone, naltrexone, and non-intensive behavioural health—only treatment with buprenorphine or methadone was associated with a 76% lower risk of overdose at three months, and a 59% lower risk of overdose at twelve months. Treatment with

buprenorphine or methadone was also associated with reduction in serious opioid-related acute care use (23).

Methadone appears to protect against overdose even among patients who continue to use fentanyl. In a cohort that included 127 people who use fentanyl enrolled in a methadone program in Rhode Island, relapse to fentanyl use was common. There were no deaths in the cohort, although four people died during a period between one and six months after leaving the program (24).

Methadone protects against fentanyl overdose in at least two ways. By relieving withdrawal symptoms and cravings, methadone reduces the frequency and amount of fentanyl use, thus reducing exposure to potentially fatal doses. Secondly, it is possible that patients on long-term methadone are at least partially cross-tolerant to the respiratory depression caused by fentanyl. As well, the regular dosing of an oral, long-acting opioid such as methadone helps maintain some degree of opioid tolerance. In this way, methadone reduces the risk of overdose from a high-potency exposure following brief periods of abstinence (e.g., incarceration, lack of access, personal choice).

Methadone treatment is associated with other positive outcomes besides reduced overdose death. Methadone has been used as a treatment for opioid use disorder since the early 1960s. There have been numerous studies on its effectiveness since the 1970s and 1980s, and it is fair to say that it is by far the most extensively evaluated addiction treatment in current use. A narrative review of controlled trials and observational studies published in 1994 (25) concluded that, compared to no treatment or tapering, methadone maintenance is associated with marked reductions in illicit opioid use, crime, risky injection practices, and mortality. The review also found that treatment retention rates vary widely between clinics; clinics with higher retention rates used higher methadone doses and had more intensive medical and counselling support.

More recent literature has confirmed and strengthened our knowledge of the impact of methadone treatment on health and social outcomes. A systematic review and meta-analysis of methadone treatment in China (26) compared social outcomes at baseline and at twelve months after initiation of methadone treatment and found improvements to arrest rate, drug selling, employment, and family relationships. In a systematic review of randomized trials and observational studies (27), methadone and buprenorphine treatment during and after incarceration was associated with reduced illicit opioid use, reduced re-incarceration rates, and a greater likelihood of employment at one year. In a systematic review of twelve studies involving 16,195 people who use injection opioids, all studies found reductions in HIV risk behaviours, and increased adherence to HIV treatment (9).

Methadone treatment initiated in hospital has been found to be beneficial for patients. A systematic review found that in-hospital provision of methadone for people who inject drugs was negatively associated with leaving hospital against medical advice (28). In a retrospective cohort study of patients admitted to hospital for complications of injection opioid use (29), being on opioid agonist therapy with methadone or buprenorphine while in hospital was associated with lower rates of leaving against medical advice (30.0% vs 59.6% for those not on OAT), and 90-day all-cause readmission rates were lower for patients who were discharged on OAT versus those not on OAT at discharge (27.3% versus 42.7%). There is evidence that being on OAT reduces the risk of injection-related infections. In a retrospective cohort study of 78,400 patients on OAT in Ontario between 2011 and 2015 (30), being continuously on OAT was associated with a significant reduced likelihood of being diagnosed with endocarditis, osteomyelitis and septic arthritis. In a study of patients hospitalized with injection-related endocarditis, those who were started on OAT had an average of 5.7 more days on intravenous antibiotic therapy than those who were not started on OAT (31).

## Recommendations

### 1. Indications for methadone treatment

- (a) Methadone and buprenorphine are both first-line OAT options. Methadone may be preferable to buprenorphine for patients who are at high risk of treatment drop-out and subsequent fentanyl overdose. Methadone should also be considered as a first option for patients who have done well on methadone in the past; patients who do not want or have not benefited from buprenorphine; and patients for whom buprenorphine induction has not been successful.

Studies have consistently shown that methadone has higher treatment retention rates than buprenorphine (13, 32). A 2017 review recommended that methadone be used as a first-line medication for patients with risk factors for treatment drop-out and overdose, such as younger age, injection opioid use, social instability, concurrent mental illness, or concurrent stimulant use (33). In a systematic review of controlled trials comparing methadone and buprenorphine (13), the average retention rates at four and six months for methadone were 73.9% and 74.0%, whereas the corresponding retention rates for buprenorphine were 45.9% and 46.0%.

As a partial mu opioid agonist with a ceiling effect, buprenorphine has a lower risk of overdose than methadone, and for this reason the CRISM guidelines (34) recommend buprenorphine as the first-line treatment for OUD. However, the risk of iatrogenic methadone overdose is minimal compared to the risk of fentanyl overdose. In addition to its superior retention rates, methadone is also easier than buprenorphine to initiate, as patients do not have to be in withdrawal prior to initiation (or endure a prolonged duration of induction with microdosing); this makes it a good choice for patients who have their treatment frequently interrupted and require frequent OAT restarts.

In patients who are started on buprenorphine, the dose should be rapidly titrated to an optimal dose. Patients should be switched to methadone if they continue to use fentanyl or have ongoing withdrawal symptoms and cravings despite being on the maximum buprenorphine dose. There is evidence to support this stepped care approach. In one study, 96 people who use heroin were randomized to receive either methadone treatment or buprenorphine treatment, with the option of switching to methadone at the discretion of the patient and clinician. By the end of the study, half of the buprenorphine group had switched to methadone. Both groups had an identical treatment retention rate of 78% at six months, and the proportion of urine drug tests positive for heroin was 20% in both groups (35).

### 2. Methadone dosing and titration

- (a) The clinician should attempt to reach an optimal dose of methadone safely and quickly.

Achieving a therapeutic level of medication is essential to retaining patients in treatment and to reductions in opioid use. Historically, methadone dosing was based on a “start low and go slow” approach given concerns about risks of overdose mortality in the first four weeks of treatment (20). Clinicians were advised to aim for methadone doses 60mg or above, as these were associated with higher levels of abstinence from opioid use (14). The protective benefits of methadone in people who use fentanyl warrant consideration of strategies that support retention in treatment. Flexible dosing, i.e., dosing that is individually titrated to suppress withdrawal symptoms and cravings, is associated with lower rates of ongoing use based on self-reports and urine drug screens (36, 37). Titrating the dose both rapidly and safely is critical in retaining patients in treatment and preventing overdose. People who use fentanyl are more likely than people who use prescription opioids to drop out of OAT and more likely to cycle in and out of treatment (38). Their higher treatment drop-out rate is likely due in part to the higher prevalence of concurrent substance use and mental illness among people who inject opioids (38, 39), but also to the potency of illicit fentanyl. Fentanyl is

highly lipophilic and crosses the blood brain barrier rapidly, contributing to its immediate, powerful reinforcing effect. Animal studies have shown that chronic administration of morphine does not block the reinforcing effects of fentanyl to the same degree as other opioids (40). This is likely true for methadone as well, especially at the subtherapeutic doses used in the first few weeks of methadone titration. Strategies to more promptly achieve therapeutic levels include re-evaluation of traditional starting doses, dose titration, and strategies to avoid missed doses and restarts (see below).

**(b) Starting methadone at 30mg (i.e., the higher end of initial dosing guidelines) is recommended.**

Previous Canadian guidelines suggest starting methadone at doses of 5–30mg depending on level of tolerance and co-existing risk factors for toxicity such as age, benzodiazepine or alcohol use, severe respiratory illness, decompensated liver disease, or co-prescription with medications that impact methadone metabolism (14, 41, 42). Given the expectation that higher doses of methadone will be required to achieve therapeutic outcomes, higher starting doses within this range (maximum 30mg) can help to shorten the trajectory to achieving therapeutic levels.

Other guidelines (43-45) set the maximum total dose for day one at 40mg for patients with established opioid tolerance.<sup>2</sup> However, a review (46) notes that deaths during the first week of methadone treatment with patients started at doses above 30mg have been reported by several sources (45, 47, 48). Methadone has a very long and variable half-life. Methadone is metabolized primarily by CYP 2B6 and CYP 3A4, with CYP 2B6 primarily determining methadone's stereoselective metabolism (49). The half-life tends to be much longer on initiation of methadone treatment, declining over time with induction of the enzymes that metabolize methadone (49-51). Because of this, methadone can accumulate in the serum over several days, and the window between the therapeutic dose and a fatal dose is very narrow. Multiple studies have shown that the majority of overdose deaths for patients on methadone maintenance therapy (MMT) occur during the first two weeks of treatment (33, 52-54). For these reasons, we believe that 30mg should be the maximum initial dose of methadone in a community setting; higher initial doses may at times be considered for in-patient settings with the opportunity for observation.

Patients who use fentanyl are highly tolerant to opioids and have considerable cross-tolerance to the sedating and respiratory suppressant effects of methadone. However, cross-tolerance to methadone is incomplete and variable, depending on previous and recent exposure to methadone as well as other substances (55). For example, while the general recommendation for opioid switching is to prescribe the new opioid at 50% of the morphine equivalent of the original opioid, when switching patients on prescription opioids for chronic pain to methadone, the recommended dose is no more than 10% of the morphine equivalent (56). This points to the extant risk that people using any given opioid may be at increased risk of methadone toxicity, despite the potency of strong opioids such as fentanyl. As well, starting a patient on methadone is often an addition rather than a rotation, since ongoing use of more potent opioids often continues in the early phase of treatment. Furthermore, the variability in the street supply makes it impossible to predict with accuracy what actual doses of fentanyl are being used. Although fentanyl is primarily metabolized by CYP3A4 (57), there is currently no helpful data to support higher starting doses of methadone for first-time methadone initiation in people who use fentanyl.

---

<sup>2</sup> The ASAM guidelines advise a first dose no higher than 30mg, with the total dose on day one no higher than 40mg.

### Focus group feedback

The consensus of focus group participants was that 30mg is too low to make a significant impact on withdrawal symptoms among people with high opioid tolerance and that substantially higher initial doses (e.g., from carries) have not caused them to overdose. The group favoured starting doses in the range of 40–60mg in an outpatient setting and higher in an inpatient setting, where sedation or overdose can be reversed.

The authors acknowledge that there are settings in which 40mg is used as a starting dose and that future versions of this guidance document should seek new evidence for the safety of higher starting doses. Adding slow-release oral morphine to methadone is suggested as a strategy to help augment initial methadone doses (see Section 2d).

- (c) **The starting dose of methadone can be increased by 10–15mg every three to five days. Within this range, faster titration (i.e., 15mg rather than 10mg) is recommended for those who are not at high risk for methadone toxicity (e.g., not concurrently using high doses of benzodiazepines or alcohol), while slower titration is recommended for patients at higher risk of toxicity (e.g., older age, sedating medications or alcohol, patients new to methadone). Patients who have recently been on methadone dosing at higher doses (i.e., in the previous week) can be considered for more rapid dose increases based on their tolerance. Once a dose of 75–80mg is reached, the dose can then be increased by 10mg every five to seven days.**

This is consistent with the titration schedule outlined in the 2011 CPSO guidelines (14). This schedule allows for a maximum dose of 45mg on day four, 60mg on day seven, 75mg on day 10, and 85 mg on day 15. Slower titration is recommended for patients at high risk for methadone toxicity (e.g., heavy, frequent alcohol or benzodiazepine use, COPD). Assessment for withdrawal symptoms and sedation, either in person or by telephone, is advisable prior to a dose increase. Note that a positive urine screen for benzodiazepines is not reason enough on its own to justify a lower starting dose or titration rate of methadone. People who use fentanyl may test positive for benzodiazepines due to contaminants in the fentanyl supply; the risk of toxicity in combination with methadone comes from concurrent heavy use of potent, illicitly made “street” benzodiazepines as opposed to prescription, occasional, and/or accidental use.

Other dosing protocols that allow accelerated titration or additional flexibility have been described. In the protocol used in the Rhode Island cohort (24), methadone is started at 30mg on day one and increased by 10mg per day until 50mg is reached on day three; the dose can then be increased by a maximum of 20mg per week. The 2008 protocol set by the College of Physicians and Surgeons of Saskatchewan (CPSS) allows for planned dose increases of 10mg every fourth day without an intervening assessment before day seven, assuming the patient is at lower risk of toxicity; it also permits the use of slow-release oral morphine (SROM) for withdrawal symptoms during the induction period (58).

### Focus group feedback

Participants stated that 120mg methadone is the minimum dose necessary to reduce fentanyl use. They emphasized that rapid dose escalation is important motivation for people who use drugs to make the effort to obtain methadone rather than readily available fentanyl.

The authors acknowledge that while the titration protocol recommended in this document represents a change from previous guidelines, it may not be rapid enough to meet the goals of people who use fentanyl. Inpatient settings can allow for faster titration. SROM may be helpful to augment methadone during titration (see Section 2d). Future versions of this document will consider evidence for the safety of more rapid outpatient titration protocols.

- (d) **Slow-release oral morphine (SROM) may be co-prescribed with methadone and can be maintained or tapered depending on clinical response. SROM should be dispensed as “observed dosing along with methadone” (58).**

Co-prescribing SROM with methadone is an approach adapted from the 2008 CPSS methadone guidelines (58), although their results have not been published in peer-reviewed journals. This technique can be helpful for patients who are cycling through methadone starts, have known tolerance, or are at high risk of overdose from fentanyl. SROM can help relieve withdrawal symptoms and cravings during the first days and weeks of methadone treatment, when doses are subtherapeutic; it can be used alongside methadone because serum levels do not accumulate in the same way that methadone does. Offering SROM to a patient who has been unable to remain on methadone treatment long enough to reach a therapeutic dose can also reassure the patient that the clinician understands the severity of their withdrawal symptoms and wants to help them. SROM should be used with extreme caution in patients with renal insufficiency due to the build-up of a toxic metabolite. As always, the risks of toxicity associated with SROM should be measured against the potential benefits of reduced fentanyl use.

SROM can be initiated on the same day as the first methadone dose. When SROM is given on a fixed dosing regimen, steady state is reached within about two days; there is no bioaccumulation of morphine. SROM doses should be titrated no more often than every two days, with increases not co-occurring with methadone dose increases. The CPSS guidelines recommended a maximum starting dose of 200mg per day, and lower doses if the patient experiences somnolence or has risk factors for morphine toxicity. This morphine dose can be maintained or increased by 50–100mg per visit during titration of methadone. In our clinical experience, doses of 100–300mg are often sufficient as augmentation for methadone; however, the higher opioid tolerance found in people who use fentanyl may warrant doses above 300mg. SROM capsules should be opened by the pharmacist and the beads sprinkled on apple sauce or into a dry cup. The prescription should specify that the SROM should be given prior to methadone dosing so that the methadone can wash the beads down. Pharmacists should be careful with observing the ingestion of the SROM dose in order to prevent diversion. SROM may be continued or tapered, depending on patient response and preference. A subset of patients who experience side effects at higher methadone doses or who do not achieve adequate control of withdrawal symptoms at full methadone doses may remain on combination therapy, based on expert opinion.

The British Columbia Centre on Substance Use (BCCSU) guidelines on OUD management provide guidance for prescribing SROM as monotherapy including dose titration, managing missed doses, and observed versus take-home doses (41). There are no established guidelines that recommend or offer guidance on combination therapy.

- (e) **Patients who miss methadone doses should be assisted to resume previous doses quickly and safely. After four consecutive missed doses, the dose of methadone should be reduced by 50% or to 30mg, whichever is higher. For patients who miss five or more consecutive doses methadone should be restarted at a maximum of 30mg and titrated according to patient need. SROM at a maximum starting dose of 200mg can be added on the day of a restart, as long as the patient has not become completely opioid-abstinent.**

Tolerance to methadone is partially lost after just a few days of abstinence. The CPSO methadone guidelines (14) differentiated between early stabilization (zero to two weeks) and late stabilization/maintenance phases with respect to management of missed doses. Early stabilization is the riskiest period of MMT with respect to opioid overdose, but also arguably the most important in terms of engagement in therapy. The 2011 CPSO guidelines recommended cancelling the methadone prescription after two missed doses during early stabilization and three consecutive missed doses during later stabilization. In contrast, **we recommend that methadone prescriptions not be cancelled unless a patient misses four consecutive doses (see Table 1)**. This recommendation is based on guidelines from California (59), British Columbia (60), Australia (61), and the

UK (62). It is important to communicate changes from previous guidelines to the pharmacist to ensure that prescriptions are managed as planned. Adjustments for missed SROM doses follow a different schedule. The BCCSU guidelines recommend a reduction in SROM dose of 40% after two missed doses, 60% after three missed doses, and 80% (or a starting dose, whichever is higher) after four missed doses; reassessment before an increase in SROM dose is recommended.

**Table 1: Adjustments for missed methadone doses**

Days missed	Dose	Increases
Three (patient presents on day four)	Continue previous dose; no adjustment required	10–15mg every three days as per usual titration protocols
Four (patient presents on day five)	The higher of 50% of previous dose or 30mg	10mg daily for three days (not exceeding the most recent dose), then reassess and proceed as usual
Five or more (patient presents on day six or later)	Restart: 30mg +/- SROM maximum 200mg	10–15mg every three to five days

Repeated missed doses present a barrier to reaching therapeutic doses of methadone. The CPSO guideline required three consecutive doses before a dose increase in order to establish tolerance. We recommend consideration of dose increases for patients who repeatedly face challenges achieving three consecutive doses, particularly those who have previously demonstrated tolerance to methadone and high-potency opioids, in the following situations:

- At or under doses of 60mg.
- If the patient has had at least four doses within five days.
- Patient reports little withdrawal relief at the current dose.
- Continuing fentanyl use.
- Lack of sedation.

We do not recommend a dose increase immediately after a missed dose. If the dose was only missed the day prior to the day of the assessment, continue that dose for that same day, and prescribe a dose increase for the following day without an additional clinical visit. Specify on the prescription that the pharmacist should assess the patient and hold the dose if they appear sedated. Consider the following clinical scenarios where a patient who has been on prescribed methadone within the past two weeks is seen on Day 5:

**Table 2: Potential dose adjustment with missed doses**

Day 1	Day 2	Day 3	Day 4	Day 5	Day 6
30mg	30mg	30mg	miss	30mg	<b>45mg</b>
30mg	30mg	miss	30mg	30mg	<b>45mg</b>
60mg	60mg	60mg	miss	60mg	<b>75mg</b>
60mg	60mg	miss	60mg	60mg	<b>75mg</b>
60mg	miss	60mg	miss	60mg	<b>60mg*</b>

\*No increase on Day 6; dose can be increased when the patient has had four doses in the past five days.

### Focus group feedback

The consensus of the focus group was that methadone doses should be maintained beyond four days of missed doses.

The authors recognize that there are risks associated with lowering the methadone dose. Clinicians are encouraged to use their judgment and consider individual patient circumstances (e.g., intercurrent opioid use, benzodiazepines and other sedating medications, patient's pattern of tolerance based on past experience, etc.) when a patient has missed five consecutive days of methadone.

#### (f) For patients who use fentanyl regularly, doses of 100mg or higher are often needed.

RCTs have shown that higher doses of methadone are associated with significantly greater retention in treatment; specifically, patients on daily doses less than 60mg were 4.8 times as likely to leave treatment as those on doses up to 80mg per day (63). The therapeutic dose range for methadone is generally thought to be 60–120mg; this range is based on a meta-analysis that found that patients on doses between 60–119mg had longer retention in treatment than those on doses below 60mg (64). However, only one study in the meta-analysis included patients on doses greater than 120mg. Controlled trials have demonstrated that methadone doses of 80–100mg are more effective at reducing heroin use than doses below 60mg (65). While it is plausible that higher doses of methadone may be needed for people who use fentanyl, there is limited research on the effectiveness of methadone doses above 100mg. In a study on people who use fentanyl participating in a methadone program in Rhode Island (24), the dose was increased to 140mg in patients who continued to use fentanyl daily; the authors report that this intervention had inconsistent results. In a retrospective cohort study, high doses of methadone (mean dose 211mg) were prescribed to patients who continued to use illicit substances (66). The high-dose patients had marked reductions in substance use compared to the general methadone clinic population; however, the average dose of the latter group was only 65mg.

To our knowledge, the only trial that examined the effectiveness of higher methadone doses was the Randomized Injection Opioid Therapy Trial (RIOTT) in the UK (67). Subjects in this trial were treatment-refractory methadone patients who continued to use heroin almost daily while on methadone. Subjects were randomized to receive either injectable heroin, injectable methadone, or optimized oral methadone. The mean dose of methadone for those in the oral methadone group was 107mg; 69% of patients randomized to oral methadone remained in the trial at 26 weeks, which is superior to most methadone retention rates and was comparable to retention rates for those in the injectable methadone and heroin arms. The RIOTT study suggests that optimizing methadone doses (to above 100mg) will increase retention in treatment and may be associated with reductions in heroin/fentanyl use in a significant number of patients, and may lead to improvements in other outcomes, such as non-opioid drug use. All subjects in the RIOTT study received counselling, which could account for some of the improvements observed in the methadone groups.

Given this evidence, we recommend increasing the dose above 100mg in patients who are using fentanyl daily or almost daily. Increased doses are suggested even if the patient does not report withdrawal symptoms; the dose required to suppress cravings is higher than the dose required to relieve withdrawal symptoms. Doses above 120mg may be helpful as long as the patient is not experiencing sedation or side effects; if the patient is experiencing sedation, severe constipation, or sweats, the dose should be held or lowered, and SROM can be added if the methadone dose is subtherapeutic.

A patient may decline a methadone dose increase if they do not want the euphoric effects of fentanyl blocked by a higher methadone dose. In these cases, it is appropriate to discuss the risks and benefits of maintaining versus increasing the dose of methadone. Focusing on reducing the risk of overdose by

maintaining tolerance through daily dosing and encouraging test-dosing and fewer high-risk exposures can all help to reduce opioid-related harms while supporting treatment retention.

**(g) Methadone dose increases should not be delayed due to the absence of an ECG.**

There is limited evidence on the utility of baseline ECG screening (68). In addition, studies on the relationship between methadone dose and the degree of QTc prolongation have had conflicting results (69-73). Thus, while a baseline ECG is helpful, initiation of methadone and dose increases should not be delayed if clinically indicated and an ECG is not available. High doses of methadone can be QT-prolongating, and ECG screening is advised for patients who are on doses above 150mg; who are at increased risk for arrhythmias (e.g., current endocarditis, history of cardiac surgery, previous ventricular arrhythmia, or other cardiac conditions); or who are taking other medications that could prolong the QT interval (74-76). However, the lack of an ECG should not prevent the clinician from providing dose increases as required, especially in patients who continue to use fentanyl and report withdrawal symptoms and cravings. The benefits of opioid agonist treatment for a patient at high risk of overdose or morbidity and mortality outweigh the risks of a prolonged QTc interval (75-78). In patients with a history of arrhythmia, cardiac disease, or medications that prolong the QTc (e.g., antipsychotics (79)), an ECG should be strongly considered.

If a patient has a prolonged QTc interval (above 500mmsec) then a trial of slowly reducing the methadone dose and monitoring the QTc interval could be considered. Another option is to consider transitioning to morphine or buprenorphine treatment, as both are considered lower-risk drugs for increasing the QTc interval (80).

**(h) Concurrent benzodiazepine use should be addressed and methadone dosing adjusted accordingly.**

People who use fentanyl can be exposed to benzodiazepines in three different ways:

*1. Benzodiazepine or benzodiazepine analogues added to street supply.* Etizolam, a benzodiazepine analogue not legally available in Canada, is commonly added to street fentanyl without the user's knowledge. Alprazolam, meclonazepam, and other benzodiazepines and benzodiazepine-like drugs have also been found in urine drug tests of people who use fentanyl and on analysis of drug samples. The clinician should suspect benzodiazepine or benzodiazepine analogue exposure if the patient reports sedation that is distinct from their usual opioid sedation, overdose that does not respond to naloxone, or benzodiazepine withdrawal symptoms (e.g., anxiety and insomnia) not significantly relieved by methadone dose increases when fentanyl use is stopped. Unless the patient is at high risk for methadone or benzodiazepine toxicity (COPD, elderly, alcohol consumption), methadone dose titration should not be delayed, as this will prolong exposure to etizolam. Gradual decreases in fentanyl use will be associated with an inherent etizolam or benzodiazepine taper. In rare cases, etizolam withdrawal may be managed by tapering doses of clonazepam, dispensed daily along with methadone.

*2. Daily use of illicit benzodiazepines.* People who use opioids may also be using pharmaceutical or counterfeit benzodiazepines (e.g., "Xanax bars") recreationally or to self-manage anxiety or withdrawal symptoms. We recommend not slowing the methadone titration unless the patient is at high risk for methadone or benzodiazepine toxicity (e.g., benzodiazepine use disorder) or shows signs of sedation. Patients should be cautioned about the risks of concurrent benzodiazepines and opioids and offered alternative medications for management of anxiety if appropriate.

*3. Therapeutic dose of prescribed benzodiazepines.* For patients taking prescribed benzodiazepines, we recommend not adjusting the methadone titration unless the patient is at high risk for methadone or benzodiazepine toxicity, e.g., a patient on a very high prescribed benzodiazepine dose. The risks of fentanyl use far outweigh the risks of toxicity from a therapeutic benzodiazepine dose. The methadone prescriber should work with the benzodiazepine prescriber to manage the patient's anxiety disorder with medications such as SSRIs and pregabalin. A slow benzodiazepine taper may be considered once the patient is stable.

### 3. Therapeutic considerations for treatment retention and harm reduction

Optimizing treatment retention should be a priority of all OAT programs. Numerous studies have shown the importance of length of treatment; outcomes for patients who receive fewer than 90 days of treatment with methadone are not significantly different from those who do not enter treatment (16, 17, 81), and the National Institute for Drug Abuse (NIDA) recommends a minimum of twelve months in treatment for best outcomes (18).

Retention in treatment is greater with flexible individualized dosing rather than a fixed-dose strategy (64). This meta-analysis found that predictors of dose include prior frequency and amount of drug use, diagnosis of post-traumatic stress disorder or depression, greater number of previous opioid detoxifications, and living in a region where street heroin is high in purity. Other factors associated with retention in treatment included clinic management policies, frequency of contact with a counselor, use of cognitive behaviour therapy, and use of contingency management (i.e., increased number of take-home doses) (82).

- (a) **Use prescription management practices that promote treatment retention, including phone assessments, extending prescriptions, or leaving longer duration methadone prescriptions for 30mg at the pharmacy so patients can restart treatment.**

Prescriptions should be managed in a way that prioritizes patient retention. Assessments can be done on the phone or virtually. For patients who miss multiple appointments, pharmacists are helpful partners in care who can assess the patient and communicate with the prescriber. For established patients who repeatedly miss four or more doses, the prescriber may consider issuing a prescription for a standing dose of methadone (up to 30mg) with the pharmacy that can be re-initiated without a new assessment by the prescriber, as long as the patient has not missed more than seven consecutive days of methadone. Patients may be less likely to drop out of treatment altogether if there is a methadone prescription available to them. Communication with the pharmacist is especially important with new prescribing practices and when the pharmacist is being asked to use their judgment in assessing the patient and implementing a treatment plan. **Failing to extend a prescription due to a missed appointment is punitive and puts patients at increased risk of relapse and overdose.**

- (b) **Decisions about take-home doses (“carries”) may start as early as one month after initiation of OAT and should be based on an assessment of overall stability, risks, and benefits.**

Take-home doses are valued by people on OAT; work and other activities that promote functional addiction recovery are more achievable when the requirement to attend a pharmacy daily is removed. However, carries are not without risks, including community overdose deaths: Between 2015 and 2017, 93 people not on a methadone program died of a methadone-related overdose in British Columbia (83). Thus, the carry schedule for a particular patient should be based on an evaluation of the potential risk versus the potential benefit. The carry schedule outlined in the previous CPSO guidelines required a full two months of daily supervised dosing before take-home doses can be added at a rate of one per month (14). We believe that the minimum requirement can be **one month** of observed daily dosing before allowing take-home doses, and that a **more flexible approach** to increasing and decreasing carries should be used, based primarily on a clinical assessment of social stability and an individual’s ability to manage carries safely. Carries are generally not recommended in people who continue to use illicit substances (including fentanyl), alcohol, or benzodiazepines in high-risk ways. This includes people who have had a recent overdose; appear intoxicated or sedated when assessed; have an unstable psychiatric co-morbidity; or are injecting opioids. However, non-consecutive carries may be utilized with patients who use substances (including opioids) in ways that are not high risk, as per the COVID-19 OAT guidelines (84).

### Focus group feedback

Participants felt that carries should be provided almost immediately to make methadone more compelling than fentanyl: “My drug dealer is closer than my pharmacy, and he’s open later. The only thing closer is my fridge.” Participants also felt that carries are essential for people to work and live their lives and should be based on trust and not urine samples. They strongly disagreed with the notion of carries as contingency management.

The authors contend that, although this document does not recommend initiating carries at the onset of methadone treatment, the recommendation to base decisions about carries on clinical judgement creates substantial flexibility. Decisions about carries should be made based on ongoing evaluation of their benefits relative to risks for the individual, as well as the risk to the public from possible diversion.

### (c) Be aware of the limitations of urine drug testing.

Urine drugs screens are one means of assessing substance use and stability; however, clinicians should be aware of their limitations and use urine drug screens in ways that contribute meaningfully to clinical decision making. Many contaminants in the opioid supply and some illicit opioids, including fentanyl derivatives such as carfentanil, may not be detected on point-of-care tests. Furthermore, the absence of benzodiazepines in a sample does not rule out benzodiazepine exposure, as point-of-care test sensitivity varies with benzodiazepine types; for example, while diazepam is fairly reliably detected in point-of-care testing, clonazepam is often not detected unless the patient is taking high doses. In addition to confirming patient self-reports of use, urine drug screens sometimes identify substances the person did not know they were using or being exposed to. Urine testing should always be an option for patients who find it helpful and reinforcing to see their results and for those concerned with possible exposure to contaminants in their drug supply

When assessing methadone doses, discussion regarding withdrawal symptoms, dose duration and effectiveness, patterns of use, and reports or signs of sedation are more important factors in clinical decision making than the results of a urine test. Urine testing should not be required for dose adjustments, and doses should not be withheld if a patient does not provide a urine sample. Urine testing is an expectation for people who want take-home doses on a regular basis.

### Focus group feedback

The group felt strongly that urine samples should never be supervised. They reiterated the importance of an honest relationship between patients and providers. Specific comments were that “We also need to stop punishing people who use drugs by deciding their course of treatment off their urine sample results.”

The authors agree that a relationship based on open and non-judgmental communication is the ideal therapeutic partnership. When that relationship exists and clinical stability has been established, urine samples are less relevant. Frequency of samples can be a discussion between clients and clinicians.

### (d) When determining the schedule for office visits and urine drug screens, consider both clinical need and the impact on patients’ daily life.

The frequency of office visits and urine drug screens should be based on clinical need with consideration to the level of disruption in patients’ lives and the implications for treatment retention. It is reasonable to assess

a patient frequently (i.e., once or twice a week, virtually or in person) during early titration; however, if the patient's dose is adequate, their pattern of drug use is stable, and they are not engaged in co-located counselling, then the length of time between visits can be increased. Frequent visits can interfere with patients' work and family responsibilities and sometimes lead to treatment drop-out. Qualitative studies suggest that dissatisfaction with frequent visits and a poor therapeutic relationship with their care provider are major factors contributing to treatment discontinuation (85-87). The provider should ensure that clinical encounters are meaningful, even if they are brief; the strength of a therapeutic relationship depends on the patient feeling that the clinician cares about them and is "on their side".

There is little evidence that frequent urine drug screens are associated with better health outcomes (88). Urine testing should be used in the following situations:

- At treatment initiation/re-initiation.<sup>3</sup>
- The patient would like regular take-home doses.
- The patient requests testing for their own knowledge, for work, or for education around contaminants in their drug supply.

In general, there is little utility to testing more often than once per month and to having patients leave samples outside of a clinical encounter.

**(e) Provide treatment for concurrent psychiatric illnesses and substance use disorders.**

People who inject opioids have a high prevalence of concurrent substance use and mental illness (38, 39). Because these conditions tend to exacerbate each other, it is ideal to treat them concurrently. OAT providers should be prepared to prescribe first-line medications for psychiatric conditions (including mood disorders, anxiety disorders, and psychosis) to patients who are not having these conditions managed by another health care provider. OAT providers should also offer first-line medications for concurrent substance use disorders when indicated. The prescriber should keep in mind that atypical antipsychotics, benzodiazepines, and gabapentinoids can increase the risk of methadone-induced sedation. Supportive counseling, brief interventions, and motivational interviewing can all be readily incorporated into regular clinic visits.

Clinicians should take a trauma-informed approach to care. A "universal precautions" approach understands that trauma is common in people with mental health conditions, and any reported exposure is probably significant (89). The principles of trauma-informed care are physical and psychological safety; trustworthiness and transparency; collaboration and mutuality with levelling of power differences; and patient empowerment, voice, and choice (90). It is important to respect a patient's decision about how much they want to disclose; full disclosure of the details of the trauma history is not necessary. The clinician's response to a situation where a trauma history may be playing a role should be to acknowledge the emotions, recognize the role that past events may be contributing to current emotional reactions, take the patient's perspective, and strive to make the current situation as comfortable as possible. Motivational interviewing and behavioural therapy skills align with patient-centred, trauma-informed care. It is a way to help patients become partners in their own health care decisions.

**(f) Reduce the risk of overdose through patient education, take-home naloxone, and advice on harm reduction.**

All OAT prescribers should routinely counsel patients on harm reduction strategies. We suggest the following:

---

<sup>3</sup> Note that if the patient has a confirmed OUD diagnosis and OAT is indicated, a negative urine result should not stop the prescriber from initiating methadone.

- Emphasize to patients that methadone is a form of harm reduction and abstinence is not a required goal of care. If patients stop methadone in favour of other harm reduction approaches, they are always welcome to return to an OAT program.
- Advise patients to not use alone and to call 911 if someone is drowsy after using. Recommend that they use a supervised injection site if possible.
- Provide and instruct patients on the use of naloxone.
- Warn patients that derivatives of fentanyl do not reliably show up on point-of-care tests.
- Warn patients that drugs sometimes contain fentanyl or derivatives even if they are not sold as such.
- Stay informed of local trends (e.g., prevalence of etizolam or carfentanil in fentanyl supply) and share information with patients.
- Learn about your public health department resources (e.g., drug-checking services, overdose prevention phone line) and share information with patients.
- Take extra time to counsel patients if they have experienced or witnessed an overdose; these events can be very traumatizing.
- Have supplies and information on safer drug use in the clinic as well as relationships with local harm reduction agencies.
- Offer testing and access to treatment for blood-borne infections.
- Provide treatment for complications of substance use such as cellulitis and abscesses when appropriate.
- Provide contraception.

#### 4. Inpatient management

##### (a) OAT should be routinely offered to hospital patients with OUD.

Evidence suggests that OAT is rarely initiated in hospital. In a data analysis of admissions to the Veterans Administration hospital system in the US, only 2% of inpatients with OUD were given OAT while in hospital and linked to treatment on discharge (91). In Ontario, one major barrier to OAT initiation in hospitals is that few hospitals have an addiction consult service, and hospital clinicians may be reluctant to initiate OAT if they lack training and experience. However, hospital initiation of OAT is very safe and markedly reduces rates of leaving against medical advice, readmission, and mortality. Therefore, attending clinicians should offer OAT, including methadone when appropriate, even if the hospital does not have an addictions consult service. As described in section 1, methadone and buprenorphine are both first-line treatments. Methadone is indicated if the patient has been unsuccessful with buprenorphine treatment in the past, if the patient has continued high-risk opioid use despite an optimal dose of buprenorphine, if buprenorphine induction in hospital is unsuccessful, or if the patient prefers methadone.

Methadone can be initiated and prescribed according to the usual dosing protocol (see section 2): 30mg maximum on day one, with dose increases of 10–15mg as needed every three to five days. If the prescriber has training in addiction medicine, and the patient is not at high risk for methadone toxicity, an accelerated titration protocol can be followed (59, 92). Patients should have a slower dose titration if they are at high risk for methadone toxicity due to acute respiratory illness, sedating medications, liver or renal failure, or uncertain opioid tolerance. In high-risk patients, the starting dose should be lowered to 10–20mg, with dose increases of 10mg every three to five days. Short-acting oral opioids such as hydromorphone or morphine may be used for pain and withdrawal symptoms. Patients who show signs of sedation, even if mild, should have O<sub>2</sub> saturations monitored and their methadone dose should be held. Consultation with an experienced OAT provider may be helpful.

SROM may be used in combination with methadone if the hospitalist is experienced in OAT. It may also be used as a monotherapy alternative to methadone and buprenorphine, particularly in hospital settings where methadone or buprenorphine administration may be logistically difficult (e.g., at smaller hospitals, on weekends, pharmacy resource limitations, etc.).

Follow-up should be arranged with a community OAT prescriber within a week of discharge. The hospital clinician should give a bridging prescription for daily-dispensed methadone and/or SROM to last until the planned appointment.

## 5. Pregnancy and methadone

- (a) **Pregnant patients with OUD should be started on OAT as soon as possible and titrated to avoid withdrawal symptoms due to the risks of spontaneous abortion and preterm labour. When possible, hospital admission for rapid up-titration of methadone with augmenting opioids is recommended. When caring for a pregnant patient using fentanyl, contact a colleague with experience for guidance and involve the obstetrical team early whenever possible.**

It is critically important to initiate OAT in pregnant patients and retain them in treatment; OAT has been shown to improve parental and neonatal outcomes compared to detoxification and withdrawal (93), and withdrawal increases the risks of both spontaneous abortion and preterm labour. Because methadone has a shorter half-life and longer clearances during the later stages of pregnancy (94-96), consider prescribing split doses to patients in the third trimester. The severity of neonatal abstinence syndrome has not been found to be related to the methadone dose.

## Summary

The recommendations given above are largely consistent (albeit different in emphasis) with the CPSO guidance document. However, we advise some novel practices, as summarized below:

New recommendation	CPSO statement
<p>(2e) After four consecutive missed doses, the dose of methadone should be reduced by 50% or to 30mg, whichever is higher.</p> <p>For patients who miss five or more consecutive doses methadone should be restarted at a maximum of 30mg and titrated according to patient need. SROM at a maximum starting dose of 200mg can be added on the day of a restart, as long as the patient has not become completely opioid-abstinent.</p>	<p>(S6.14) If the patient misses two or more consecutive doses during the early stabilization phase, the MMT physician shall cancel all subsequent doses, assess the patient in person, and restart the patient maintaining this dose for at least three consecutive days.</p> <p>(S6.15) The MMT physician shall reduce the dose to 30mg or less when a patient has missed four or more doses of methadone during the late stabilization and maintenance phases.</p> <p>(S6.16) The MMT physician shall reduce the dose by 50% or to a dose of 30mg or less when a patient has missed 3 consecutive days during the late stabilization and maintenance phases.</p>
<p>(2g) Methadone dose increases should not be delayed due to the absence of an ECG.</p>	<p>(S6.18) The MMT physician shall order an ECG with a calculated QTc interval for patients on doses above 150mg.</p>
<p>(3a) Use prescription management practices that promote treatment retention, including phone assessments, extending prescriptions, or leaving longer duration methadone prescriptions for 30mg at the pharmacy so patients can restart treatment.</p>	<p>(S6.9) The MMT physician shall assess the patient in-person prior to each dose adjustment.</p> <p>(G6.3) The MMT physician should ensure doses are only increased after the patient has been assessed in person, and it is determined that the patient is experiencing cravings or ongoing opioid use, and/or a constellation of withdrawal symptoms.</p>
<p>(3b) Prescribe take-home doses with due caution, beginning after at least one month of observed daily dosing.</p>	<p>(G8.2) The MMT physician should ensure the first weekly take-home dose is prescribed only after the patient has been in the program for two months, and prior to take-home dose acquisition the patient has had at least one week without problematic substance use, as determined by history and UDS.</p>

## Clinical questions and scenarios

Q: A patient has recently started on methadone, is in the dose titration phase, and last week his dose was increased from 45mg to 60mg. He misses an appointment and shows up the next day at the pharmacy requesting his dose. He has been forthcoming with the prescriber that he is using fentanyl regularly. The pharmacist contacts the prescriber's office seeking direction. The pharmacist reports the patient is alert and not intoxicated. What should the prescriber do?

A: Rather than requiring the patient to come in for an assessment, the prescriber should extend the methadone prescription at 60mg for one week and offer the patient another follow-up visit for assessment.

Q: A patient has started methadone 30mg on May 1st and presents to the prescriber's office on May 5th requesting a dose increase. However, she has missed a dose on May 3rd. She has already had a dose today, May 5th. On assessment, she states she barely feels 30mg of methadone and continues to use fentanyl daily. She denies nodding off or sedation and looks alert. She is requesting a dose increase. What should the prescriber do?

A: The prescriber should increase the dose to 45mg on May 6th despite not having three consecutive days of doses, since she has had four of five doses, including the day of assessment. If she had not already had her dose on May 5th, she would receive 30mg on May 5th and 45mg on May 6th. An alternative is to consider adding SROM at a dose of 100–200mg to be co-administered with methadone at the pharmacy. Since SROM does not accumulate in the serum, it can provide additional withdrawal relief without the risk of accumulation with repeated dosing.

Q: A patient has been on 100mg methadone for several months. He continues to use fentanyl intermittently but attends at the pharmacy regularly and only occasionally misses one or two doses at a time. He has missed the last several appointments and typically presents later to the pharmacy requesting extensions of his prescription. He has again missed his appointment and is at the pharmacy requesting an extension of his prescription. What should the prescriber do?

A: The prescriber should make a reasonable effort to reach the patient on the phone, whether during the pharmacy visit or on the patient's phone if he has one. Collateral information about the patient's functional status can be collected from other professionals involved in the patient's care, such as the pharmacist, case managers, or outreach workers. Generally, prescriptions should be continued, because treatment drop-out can lead to fatal fentanyl overdose. If there is persistent and repeated difficulty in connecting with the patient and the prescriber has concerns about continuing the prescription, the prescriber can initiate a very slow taper, to be reversed if the patient attends.

Q: A patient who has been on methadone off and on in the last several months at doses up to 75mg is restarted on methadone 30mg on a Wednesday after missing six doses. The prescriber is not available for reassessment three days later on Saturday. Can the prescriber write a predetermined dose increase from 30mg to 45mg to start on Saturday or Sunday without reassessing the patient? What if the patient has not been on methadone in the past month?

A: The prescriber may use clinical judgment to decide whether to write a prescription with a predetermined dose increase. Ideally, there should be an assessment prior to all dose increases; if this is not possible, the prescriber should use clinical judgment in balancing the risk of methadone toxicity with the risk of not reaching a therapeutic dose of methadone. If the patient's tolerance of methadone is known from previous starts, it is reasonable to write one predetermined dose increase and subsequently assess the patient. The prescriber should leave clear written instructions for the patient's pharmacy. A patient should not have more than one dose increase without an assessment.

If the patient is new to methadone (i.e., has not been on methadone in the past or has not taken any methadone in the past month or more), it is preferable to write a longer duration of a starting 30mg prescription and assess the patient for sedation prior to prescribing a dose increase. This will afford a new patient more opportunities to establish tolerance to the methadone.

Q: How do you titrate SROM and methadone together?

A: For patients using fentanyl in high quantities/high-risk ways, methadone can be started at 30mg along with SROM at 100–200mg daily (assuming no increased risk for sedation). Both methadone and SROM can be increased every three days for patients who are known to be using fentanyl intensively, e.g., injecting daily. Methadone can be increased by 15mg and morphine can be increased by 50–100mg per visit to a dose of 300mg. Once at 300mg, the morphine dose would generally be maintained (not increased) during further methadone titration, unless the clinician and patient agree that an increase of morphine would be better tolerated and/or more effective than an increase of methadone.

Q: Does SROM have to be stopped once the patient gets to a certain dose of methadone? What would that level be?

A: While SROM is usually offered as a bridge while working to an adequate dose of methadone, it may be continued once an optimal methadone dose is reached if the patient is doing well, i.e., injecting less often and feeling better without sedation or side effects. The prescriber should consider patient preference and response to treatment and use clinical judgment to determine appropriate doses of both medications.

Q: How should the prescriber decide between increasing the methadone dose and adding SROM?

A: The prescriber can engage in shared decision-making with the patient.

Q: If a patient on 100mg of methadone and 300mg SROM misses two days of dosing (while continuing to use fentanyl), how would you adjust the doses?

A: For two missed days, both doses could be continued, since 200mg is the maximum starting dose for SROM. If the patient missed three or more doses, SROM should be reduced by 50% or to the previous starting dose; methadone can be continued as long as the patient has not missed more than four doses.

## Acknowledgments

The authors thank the following individuals for their contributions to this document:

### Reviewers

**Sajida Afridi** MD MBBS MPH MBA FRCPC DABPM DABAM  
**Rachel Alexander** BAH  
**Nikki Bozinoff** MD CCFP(AM)  
**Greg Carfagnini** MD CCFP(AM)  
**Tianna Costa** PharmD ACPR  
**Julie Diner**, NorWest Community Health Centre  
**Katie Dunham** BSc Hons BScN MN NP-PHC  
**Graham Gaylord** MD MHA CCFP  
**Christina Henry** RN BScN BA  
**Melissa Holowaty** PhD MD CCFP(AM)  
**Pearl Isaac** BScPhm  
**Juno Kim** BScPhm PharmD  
**Vincent Lam** MD CCFP(AM) ASAM CSAM  
**Sean LeBlanc**, Founder of Drug Users Advocacy League and Board Member of Canadian Association of People Who Use Drugs  
**Taryn Lloyd** MD FRCPC  
**Erin Lurie** MSc MD CCFP(AM)  
**Alysha Prata** PharmD  
**Beth Sproule** BScPhm PharmD  
**Leah Steele** MD PhD  
**Kristen Weersink** MD FRCPC  
**Melanie Willows** BSc MD CCFP CSAM DABAM  
**Samantha Young** MD FRCPC  
**Melissa Yu** MD MPH CCFP(AM)  
**Maria Zhang** BScPhm PharmD MSc  
**Anonymous reviews from 21 members of the META:PHI Google Group**

### Focus group participants

**Anonymous group facilitator**  
**Matthew Bonn**, Program Coordinator of the Canadian Association of People Who Use Drugs  
**Jill Harnum** BN  
**Andrew McLeod**  
**Deirdra Taylor-John**  
**Rand Teed** BA BEd ICPS CCAC  
**Colin Johnson** Cert AODA  
**Two anonymous participants**

### Editor

**Sarah Clarke** PhD, META:PHI Knowledge Broker

## Conflicts of interest

**Dr. Bromley:** Received honorarium from Indivior for speaking engagement. Received honorarium from Master Clinician Alliance for preparation of educational module on Opioid Use Disorder.

**Dr. Kahan:** No conflicts to declare.

**Dr. Regenstreif:** Receives payments from Indivior for providing education and training for Sublocade® and Suboxone® film.

**Dr. Srivastava:** No conflicts to declare.

**Dr. Wyman:** No conflicts to declare.

## References

1. Karamouzian M, Papamihali K, Graham B, Crabtree A, Mill C, Kuo M, et al. Known fentanyl use among clients of harm reduction sites in British Columbia, Canada. *Int J Drug Policy*. 2020;77:102665.
2. Payer DE, Young MM, Maloney-Hall B, Mill C, Leclerc P, Buxton JA, et al. Adulterants, contaminants and co-occurring substances in drugs on the illegal market in Canada: An analysis of data from drug seizures, drug checking and urine toxicology. Ottawa, ON: Canadian Centre on Substance Use and Addiction; 2020.
3. McDonald K, Maghsoudi N, Thompson H, Werb D. What's in Toronto's Drug Supply? Results from Samples Checked by Toronto's Drug Checking Service: October 10, 2019 - March 31, 2020. Toronto, ON: Centre on Drug Policy Evaluation; 2020.
4. Special Advisory Committee on the Epidemic of Opioid Overdoses. Opioid-related harms in Canada. Ottawa, ON: Public Health Agency of Canada; 2020 September.
5. Ontario Agency for Health Protection and Promotion (Public Health Ontario). Interactive Opioid Tool. Toronto, ON: Queen's Printer for Ontario; 2019.
6. Rudasill SE, Sanaiha Y, Mardock AL, Khoury H, Xing H, Antonios JW, et al. Clinical Outcomes of Infective Endocarditis in Injection Drug Users. *J Am Coll Cardiol*. 2019;73(5):559-70.
7. Tsybina P, Kassir S, Clark M, Skinner S. Hospital admissions and mortality due to complications of injection drug use in two hospitals in Regina, Canada: retrospective chart review. *Harm Reduct J*. 2021;18(1):44.
8. Mackay L, Kerr T, Fairbairn N, Grant C, Milloy MJ, Hayashi K. The relationship between opioid agonist therapy satisfaction and fentanyl exposure in a Canadian setting. *Addict Sci Clin Pract*. 2021;16(1):26.
9. Karki P, Shrestha R, Huedo-Medina TB, Copenhaver M. The Impact of Methadone Maintenance Treatment on HIV Risk Behaviors among High-Risk Injection Drug Users: A Systematic Review. *Evid Based Med Public Health*. 2016;2.
10. Gowing LR, Farrell M, Bornemann R, Sullivan LE, Ali RL. Brief report: Methadone treatment of injecting opioid users for prevention of HIV infection. *J Gen Intern Med*. 2006;21(2):193-5.
11. Rich KM, Bia J, Altice FL, Feinberg J. Integrated Models of Care for Individuals with Opioid Use Disorder: How Do We Prevent HIV and HCV? *Curr HIV/AIDS Rep*. 2018;15(3):266-75.
12. Volkow ND, Jones EB, Einstein EB, Wargo EM. Prevention and Treatment of Opioid Misuse and Addiction: A Review. *JAMA Psychiatry*. 2019;76(2):208-16.
13. Timko C, Schultz NR, Cucciare MA, Vittorio L, Garrison-Diehn C. Retention in medication-assisted treatment for opiate dependence: A systematic review. *J Addict Dis*. 2016;35(1):22-35.
14. College of Physicians and Surgeons of Ontario. Methadone maintenance treatment program standards and clinical guidelines. Toronto, ON: College of Physicians and Surgeons of Ontario; 2011.
15. Simpson DD, Joe GW, Rowan-Szal GA, Greener JM. Drug abuse treatment process components that improve retention. *J Subst Abuse Treat*. 1997;14(6):565-72.
16. Simpson DD. Treatment for drug abuse. Follow-up outcomes and length of time spent. *Arch Gen Psychiatry*. 1981;38(8):875-80.
17. Simpson DD. The relation of time spent in drug abuse treatment to posttreatment outcome. *Am J Psychiatry*. 1979;136(11):1449-53.
18. National Institute on Drug Abuse (NIDA). Principles of Drug Addiction Treatment: A Research-Based Guide. Retrieved from <https://www.drugabuse.gov/publications/principles-drug-addiction-treatment-research-based-guide-third-edition/evidence-based-approaches-to-drug-addiction-treatment>. 2020.
19. Methadone Maintenance Treatment Policy Rescinded. *eDialogue*. 2021.
20. Sordo L, Barrio G, Bravo MJ, Indave BI, Degenhardt L, Wiessing L, et al. Mortality risk during and after opioid substitution treatment: systematic review and meta-analysis of cohort studies. *BMJ*. 2017;357:j1550.
21. Pearce LA, Min JE, Piske M, Zhou H, Homayra F, Slaunwhite A, et al. Opioid agonist treatment and risk of mortality during opioid overdose public health emergency: population based retrospective cohort study. *BMJ*. 2020;368:m772.
22. Larochelle MR, Bernson D, Land T, Stopka TJ, Wang N, Xuan Z, et al. Medication for Opioid Use Disorder After Nonfatal Opioid Overdose and Association With Mortality: A Cohort Study. *Ann Intern Med*. 2018;169(3):137-45.

23. Wakeman SE, Larochelle MR, Ameli O, Chaisson CE, McPheeters JT, Crown WH, et al. Comparative Effectiveness of Different Treatment Pathways for Opioid Use Disorder. *JAMA Netw Open*. 2020;3(2):e1920622.
24. Stone AC, Carroll JJ, Rich JD, Green TC. One year of methadone maintenance treatment in a fentanyl endemic area: Safety, repeated exposure, retention, and remission. *J Subst Abuse Treat*. 2020;115:108031.
25. Farrell M, Ward J, Mattick R, Hall W, Stimson GV, des Jarlais D, et al. Methadone maintenance treatment in opiate dependence: a review. *BMJ*. 1994;309(6960):997-1001.
26. Sun HM, Li XY, Chow EP, Li T, Xian Y, Lu YH, et al. Methadone maintenance treatment programme reduces criminal activity and improves social well-being of drug users in China: a systematic review and meta-analysis. *BMJ Open*. 2015;5(1):e005997.
27. Malta M, Varatharajan T, Russell C, Pang M, Bonato S, Fischer B. Opioid-related treatment, interventions, and outcomes among incarcerated persons: A systematic review. *PLoS Med*. 2019;16(12):e1003002.
28. Ti L, Ti L. Leaving the Hospital Against Medical Advice Among People Who Use Illicit Drugs: A Systematic Review. *Am J Public Health*. 2015;105(12):e53-9.
29. Wang SJ, Wade E, Towle J, Hachey T, Rioux J, Samuels O, et al. Effect of Inpatient Medication-Assisted Therapy on Against-Medical-Advice Discharge and Readmission Rates. *Am J Med*. 2020.
30. Morin KA, Prevost CR, Eibl JK, Franklyn MT, Moise AR, Marsh DC. A retrospective cohort study evaluating correlates of deep tissue infections among patients enrolled in opioid agonist treatment using administrative data in Ontario, Canada. *PLoS One*. 2020;15(4):e0232191.
31. Jo Y, Nosal R, Vittori A, Cordova L, Vandever C, Alvarez C, et al. Effect of initiation of medications for opioid use disorder on hospitalization outcomes for endocarditis and osteomyelitis in a large private hospital system in the United States, 2014-18. *Addiction*. 2021.
32. Mattick RP, Breen C, Kimber J, Davoli M. Buprenorphine maintenance versus placebo or methadone maintenance for opioid dependence. *Cochrane Database Syst Rev*. 2014;2:CD002207.
33. Srivastava A, Kahan M, Nader M. Primary care management of opioid use disorders: Abstinence, methadone, or buprenorphine-naloxone? *Can Fam Physician*. 2017;63:200-5.
34. Canadian Research Initiative in Substance Misuse, editor. *CRISM National Guideline for the Clinical Management of Opioid Use Disorder* 2018.
35. Kakko J, Gronbladh L, Svanborg KD, von Wachenfeldt J, Ruck C, Rawlings B, et al. A stepped care strategy using buprenorphine and methadone versus conventional methadone maintenance in heroin dependence: a randomized controlled trial. *Am J Psychiatry*. 2007;164(5):797-803.
36. Trafton JA, Minkel J, Humphreys K. Determining effective methadone doses for individual opioid-dependent patients. *PLoS Med*. 2006;3(3):e80.
37. Beck T, Haasen C, Verthein U, Walcher S, Schuler C, Backmund M, et al. Maintenance treatment for opioid dependence with slow-release oral morphine: a randomized cross-over, non-inferiority study versus methadone. *Addiction*. 2014;109(4):617-26.
38. Arfken CL, Suchanek J, Greenwald MK. Characterizing fentanyl use in methadone-maintained clients. *J Subst Abuse Treat*. 2017;75:17-21.
39. Parpouchi M, Moniruzzaman A, Rezanoff SN, Russolillo A, Somers JM. Characteristics of adherence to methadone maintenance treatment over a 15-year period among homeless adults experiencing mental illness. *Addict Behav Rep*. 2017;6:106-11.
40. Comer SD, Cahill CM. Fentanyl: Receptor pharmacology, abuse potential, and implications for treatment. *Neurosci Biobehav Rev*. 2019;106:49-57.
41. British Columbia Centre on Substance Use, B.C. Ministry of Health. *A Guideline for the Clinical Management of Opioid Use Disorder*. 2017.
42. College of Physicians and Surgeons of Saskatchewan. *Opioid agonist therapy program: Standards and guidelines for the treatment of opioid use disorder*. Saskatoon, SK: College of Physicians and Surgeons of Saskatchewan; 2018.
43. Baxter LE, Sr., Campbell A, Deshields M, Levounis P, Martin JA, McNicholas L, et al. Safe methadone induction and stabilization: report of an expert panel. *J Addict Med*. 2013;7(6):377-86.
44. Verster A, Buning E. *Methadone Guidelines*. Amsterdam: Euro-Methwork; 2000.
45. Humeniuk R, Ali RL, White J, Hall W, Farrell M. *Proceedings of Expert Workshop on the Induction and Stabilisation of Patients Onto Methadone*. Adelaide, South Australia: Commonwealth Department of Health and Aged Care; 2000.

46. Leavitt SB. Methadone Dosing and Safety in the Treatment of Opioid Addiction. Mundelein, IL: Addiction Treatment Forum; 2003.
47. Zador D, Sunjic S. Deaths in methadone maintenance treatment in New South Wales, Australia 1990-1995. *Addiction*. 2000;95(1):77-84.
48. Wagner-Servais D, Erkens M. Methadone-related deaths associated with faulty induction procedures. *J Maint Addict*. 2003;2(3):57-67.
49. Volpe DA, Xu Y, Sahajwalla CG, Younis IR, Patel V. Methadone Metabolism and Drug-Drug Interactions: In Vitro and In Vivo Literature Review. *J Pharm Sci*. 2018;107(12):2983-91.
50. Dolophine product monograph [Internet]. Roxane Laboratories,. 2006. Available from: <https://www.hikma.com/products/us-products/>.
51. Wolff K, Rostami-Hodjegan A, Hay AW, Raistrick D, Tucker G. Population-based pharmacokinetic approach for methadone monitoring of opiate addicts: potential clinical utility. *Addiction*. 2000;95(12):1771-83.
52. Caplehorn JR, Drummer OH. Fatal methadone toxicity: signs and circumstances, and the role of benzodiazepines. *Aust N Z J Public Health*. 2002;26(4):358-62; discussion 62-3.
53. Degenhardt L, Randall D, Hall W, Law M, Butler T, Burns L. Mortality among clients of a state-wide opioid pharmacotherapy program over 20 years: risk factors and lives saved. *Drug Alcohol Depend*. 2009;105(1-2):9-15.
54. Leece P, Cavacuiti C, Macdonald EM, Gomes T, Kahan M, Srivastava A, et al. Predictors of Opioid-Related Death During Methadone Therapy. *J Subst Abuse Treat*. 2015;57:30-5.
55. Crews JC, Sweeney NJ, Denson DD. Clinical efficacy of methadone in patients refractory to other mu-opioid receptor agonist analgesics for management of terminal cancer pain. Case presentations and discussion of incomplete cross-tolerance among opioid agonist analgesics. *Cancer*. 1993;72(7):2266-72.
56. Vieweg WV, Lipps WF, Fernandez A. Opioids and methadone equivalents for clinicians. *Prim Care Companion J Clin Psychiatry*. 2005;7(3):86-8.
57. Wilde M, Pichini S, Pacifici R, Tagliabracci A, Busardò FP, Auwärter V, et al. Metabolic Pathways and Potencies of New Fentanyl Analogs. *Front Pharmacol*. 2019;10(238).
58. College of Physicians and Surgeons of Saskatchewan. Saskatchewan Methadone Guidelines for the Treatment of Opioid Addiction/Dependence. Saskatoon, SK: College of Physicians and Surgeons of Saskatchewan; 2008.
59. California Bridge Program. Methadone Hospital Quick Start. Available online at <https://www.bridgetotreatment.org/resources>; 2019.
60. College of Physicians and Surgeons of British Columbia. Methadone maintenance program: Clinical practice guidelines. College of Physicians and Surgeons of British Columbia; 2015.
61. Mental Health and Drug & Alcohol Office. New South Wales Opioid Treatment Program: Clinical guidelines for methadone and buprenorphine treatment of opioid dependence. New South Wales: New South Wales Department of Health; 2006.
62. Clinical Guidelines on Drug Misuse and Dependence Update 2017 Independent Expert Working Group. Drug misuse and dependence: UK guidelines on clinical management. London: Department of Health: Global and Public Health; 2017.
63. Caplehorn JR, Dalton MS, Cluff MC, Petrenas AM. Retention in methadone maintenance and heroin addicts' risk of death. *Addiction*. 1994;89(2):203-9.
64. Bao Y-p, Liu Z-m, Epstein DH, Du C, Shi J, Lu L. A Meta-Analysis of Retention in Methadone Maintenance by Dose and Dosing Strategy. *The American Journal of Drug and Alcohol Abuse*. 2009;35(1):28-33.
65. Strain EC, Bigelow GE, Liebson IA, Stitzer ML. Moderate- vs high-dose methadone in the treatment of opioid dependence: a randomized trial. *JAMA*. 1999;281(11):1000-5.
66. Maxwell S, Shinderman M. Optimizing response to methadone maintenance treatment: use of higher-dose methadone. *J Psychoactive Drugs*. 1999;31(2):95-102.
67. Strang J, Metrebian N, Lintzeris N, Potts L, Carnwath T, Mayet S, et al. Supervised injectable heroin or injectable methadone versus optimised oral methadone as treatment for chronic heroin addicts in England after persistent failure in orthodox treatment (RIOTT): a randomised trial. *Lancet*. 2010;375(9729):1885-95.
68. Pani PP, Trogu E, Maremmani I, Pacini M. QTc interval screening for cardiac risk in methadone treatment of opioid dependence. *Cochrane Database Syst Rev*. 2013;6:CD008939.

69. Ehret GB, Voide C, Gex-Fabry M, Chabert J, Shah D, Broers B, et al. Drug-induced long QT syndrome in injection drug users receiving methadone: high frequency in hospitalized patients and risk factors. *Arch Intern Med.* 2006;166(12):1280-7.
70. Martell BA, Arnsten JH, Krantz MJ, Gourevitch MN. Impact of methadone treatment on cardiac repolarization and conduction in opioid users. *Am J Cardiol.* 2005;95(7):915-8.
71. Martell BA, Arnsten JH, Ray B, Gourevitch MN. The impact of methadone induction on cardiac conduction in opiate users. *Ann Intern Med.* 2003;139(2):154-5.
72. Pearson EC, Woosley RL. QT prolongation and torsades de pointes among methadone users: reports to the FDA spontaneous reporting system. *Pharmacoepidemiol Drug Saf.* 2005;14(11):747-53.
73. Roy AK, McCarthy C, Kiernan G, McGorrian C, Keenan E, Mahon NG, et al. Increased incidence of QT interval prolongation in a population receiving lower doses of methadone maintenance therapy. *Addiction.* 2012;107(6):1132-9.
74. Abramson DW, Quinn DK, Stern TA. Methadone-Associated QTc Prolongation: A Case Report and Review of the Literature. *Prim Care Companion J Clin Psychiatry.* 2008;10(6):470-6.
75. Byrne A. Concerns About Consensus Guidelines for QTc Interval Screening in Methadone Treatment. *Ann Intern Med.* 2009;151(3):216.
76. Girgis G. Concerns About Consensus Guidelines for QTc Interval Screening in Methadone Treatment. *Ann Intern Med.* 2009;151(3):217-8.
77. Cohen SP, Mao J. Concerns about consensus guidelines for QTc interval screening in methadone treatment. *Ann Intern Med.* 2009;151(3):216-7; author reply 8-9.
78. Bart G. Concerns about consensus guidelines for QTc interval screening in methadone treatment. *Ann Intern Med.* 2009;151(3):218; author reply -9.
79. Haddad PM, Anderson IM. Antipsychotic-related QTc prolongation, torsade de pointes and sudden death. *Drugs.* 2002;62(11):1649-71.
80. Behzadi M, Joukar S, Beik A. Opioids and Cardiac Arrhythmia: A Literature Review. *Med Princ Pract.* 2018;27(5):401-14.
81. Simpson DD, Sells SB. Effectiveness of treatment for drug abuse: An overview of the DARP research program. *Adv Alcohol Subst Abuse.* 1982;2(1):7-29.
82. O'Connor AM, Cousins G, Durand L, Barry J, Boland F. Retention of patients in opioid substitution treatment: A systematic review. *PLoS One.* 2020;15(5):e0232086.
83. Crabtree A, Lostchuck E, Chong M, Shapiro A, Slaunwhite A. Toxicology and prescribed medication histories among people experiencing fatal illicit drug overdose in British Columbia, Canada. *Can Med Assoc J.* 2020;192(34):E967-E72.
84. Lam V, Sankey C, Wyman J, Zhang M. COVID-19 Opioid Agonist Treatment Guidance. Toronto, ON: META:PHI, OMA, CAMH; 2020.
85. Al-Tayyib AA, Koester S. Injection drug users' experience with and attitudes toward methadone clinics in Denver, CO. *J Subst Abuse Treat.* 2011;41(1):30-6.
86. Sohler NL, Weiss L, Egan JE, Lopez CM, Favaro J, Cordero R, et al. Consumer attitudes about opioid addiction treatment: a focus group study in New York City. *J Opioid Manag.* 2013;9(2):111-9.
87. Bartoszko J, Strike C. Primary care and methadone patients in treatment for five years or more: The patient and physician perspective. College of Physicians and Surgeons of Ontario; 2012 November 2012.
88. McEachern J, Adye-White L, Priest KC, Moss E, Gorfinkel L, Wood E, et al. Lacking evidence for the association between frequent urine drug screening and health outcomes of persons on opioid agonist therapy. *Int J Drug Policy.* 2019;64:30-3.
89. Dube SR, Felitti VJ, Dong M, Chapman DP, Giles WH, Anda RF. Childhood abuse, neglect, and household dysfunction and the risk of illicit drug use: the adverse childhood experiences study. *Pediatrics.* 2003;111(3):564-72.
90. SAMHSA's Concept of Trauma and Guidance for a Trauma-Informed Approach. Rockville, MD: Substance Abuse and Mental Health Services Administration; 2014. Available from: [https://ncsacw.samhsa.gov/userfiles/files/SAMHSA\\_Trauma.pdf](https://ncsacw.samhsa.gov/userfiles/files/SAMHSA_Trauma.pdf).
91. Priest KC, Lovejoy TI, Englander H, Shull S, McCarty D. Opioid Agonist Therapy During Hospitalization Within the Veterans Health Administration: a Pragmatic Retrospective Cohort Analysis. *J Gen Intern Med.* 2020;35(8):2365-74.
92. Hemmons P, Bach P, Colizza K, Nolan S. Initiation and Rapid Titration of Methadone in an Acute Care Setting for the Treatment of Opioid Use Disorder: A Case Report. *J Addict Med.* 2019;13(5):408-11.

93. Klaman SL, Isaacs K, Leopold A, Perpich J, Hayashi S, Vender J, et al. Treating Women Who Are Pregnant and Parenting for Opioid Use Disorder and the Concurrent Care of Their Infants and Children: Literature Review to Support National Guidance. *J Addict Med.* 2017;11(3):178-90.
94. Bogen DL, Perel JM, Helsel JC, Hanusa BH, Romkes M, Nukui T, et al. Pharmacologic evidence to support clinical decision making for peripartum methadone treatment. *Psychopharmacology (Berl).* 2013;225(2):441-51.
95. Wolff K, Boys A, Rostami-Hodjegan A, Hay A, Raistrick D. Changes to methadone clearance during pregnancy. *Eur J Clin Pharmacol.* 2005;61(10):763-8.
96. Jarvis MA, Wu-Pong S, Kniseley JS, Schnoll SH. Alterations in methadone metabolism during late pregnancy. *J Addict Dis.* 1999;18(4):51-61.